
5

01
SECTION

GENERAL INSTRUCTIONS  -  OVAL POOLS

Exploded view

PARTS
	 LISTING

Refer to page 9

Buttress Assembly 

B

C

A

D

E

H

F

I

I

J

K

G

G



6

01
SECTION

GENERAL INSTRUCTIONS  -  OVAL POOLS

Index   Description			           Part #	  	

Ledge cover top (Daytona)
Ledge cover top (Tribeca)

Ledge cover inner (Daytona)
Ledge cover inner (Tribeca)

Ledge cover outer (Daytona)
Ledge cover outer (Tribeca)

Top plate (Daytona)

Top plate (Tribeca)

Inner Upright (Daytona 52)
Inner upright (Daytona 54)
Inner upright (Tribeca54)

Outer Upright (Daytona 52)
Outer upright (Daytona 54)
Outer upright (Tribeca 54)

Foot Cover-Round section (Daytona)
Foot Cover-Straight section (Daytona)

Foot Cover-Round section (Tribeca)
Foot Cover-Straight section (Tribeca)

Wall 

Plastic Coping (48”)

38626
22122

38625
22121

38624
22120

38594

38488 

38590
38591
22132

38588
38589
22130

38627
22092

22123
22124

W***52/54

10296

A

B

C 

D

E

F

G 

H
-

18		  20		  22		  26	
18		  20		  22		  26

18		  20		  22	 	 26
18		  20		  22		  26

18		  20		  22		  26
18		  20		  22		  26

18		  20		  22		  26

18		  20		  22		  26

18		  20		  22		  26
18		  20		  22		  26
18		  20		  22		  26

18		  20		  22 		  26
18		  20		  22		  26
18		  20		  22		  26

12		  12		  14		  14
6		  8		  8		  12

12		  12		  14		  14
6		  8		  8		  12	

1		  1 		  1		  1

18		  19		  22		  26
	
 

	 Parts listing

PARTS
	 LISTING

15x26		  15x30		  18x33		  18x40 



7

01
SECTION

GENERAL INSTRUCTIONS  -  OVAL POOLS

Index   Description			               Part #	 	

Top ledge-Straight section (Daytona) (40")
Top ledge-Round section (Daytona) (49-1/2”)
Top ledge-Round section (Daytona) (51-1/8”)

Top ledge-Straight section (Tribeca) (40”)
Top ledge-Round section (Tribeca) (49-1/2”)
Top ledge-Round section (Tribeca) (51-1/8”)

Stabilizer-Straight section (33”)
Straight side stabilizer at the straight 
side upright 8’’

Stabilizer-Transition section (37”)
Stabilizer-Round section (53-1/4”)
Stabilizer-Round section (54-1/8”)

Bottom rail-Straight section (37-1/2”)
Bottom rail-Transition section (39”)
Bottom rail-Round section (49”)
Bottom rail-Round section (50”)

Screw #12 x 1 18-8SS PHIL TRUSS-A

Screw #10 x 3/4 410SS Hex Washer Self Drill J600

Gibraltar Pack

40139
22086
22088

40356 
40353
40354

38512
38513

38511
38502
38503

16713
16714
14950
14949

99-0085

99-0090

NLR-39005203
 

I

J

K

8		  10		  10		  14	
10		  10		
				    12		  12	

8		  10		  10		  14	
10		  10		
				    12		  12

4		  6		  6		  10
6		  8		  8		  12
	
 4		  4		  4		  4
10		  10
				    12		  12	

4		  6		  6		  10	
 4		  4		  4		  4
10		  10
				    12		  12	

126		  140		  154		  182 

90		  100		  110		  130

3		  4		  4		  4

	 Parts listing

PARTS
	 LISTING

15x26		  15x30		  18x33		  18x40



8

01
SECTION

GENERAL INSTRUCTIONS  - OVAL POOLS

PARTS
	 LISTING

Overview of the Buttress assembly

Inside of Pool



9

Key    Description

01
SECTION

GENERAL INSTRUCTIONS  -  OVAL POOLS

PARTS
	 LISTING

Base U-Channel

Upright Channel

Inside ‘L’ Bracket

Middle ‘T’ Bracket

Outside ‘T’ Bracket

Hold Down Plate (Pressure plate)

Strap Bracket 

Strap

Hardware bag, 1per set of buttresses; 

(Refer to page 7)

1/4’’ -20NCx3/4’’ hex bolt

1/4’’ -20NCx3/4’’ serrated flange hex nut 

3/8’’-16NCx1’’ hex bolt

3/8’’-16NC serrated flange hex nut

No. 12x5/8’’ self-tapping screw

Nut/Hex/1/4’’-20/18-8SS

7

1

4

3

2

11

30

8

-

9

10

5

6

12

24

	 Parts listing _ Buttress assembly

 Part # 15x26 15x30 18x33

1440335

1440383

1320147

1320138

1320139

1320166

1320164

1184293

1184275

1184052

1184237

1184238

1184105

N14x20

6

6

12

12

12

12

6

 

3

72

48

216

216

24

24

8

8

16

16

16

16

8

 

4

96

64

288

288

32

32

8

8

16

16

16

16

8

 

4

96

64

288

288

32

32

Strap 12’

Strap 15’

Strap 18’

22094

22095

22096

-

9

-

-

12

-

-

-

12

18x40

12

12

24

24

24

24

12

 

6

144

96

432

432

48

48

-

-

18


